
Copyright © TWL. The illustrations, information and specifications contained 
within this catalogue remain the property of TWL. No part of this catalogue may 
be reproduced in whole or in part without prior approval. While all care has been 
taken in the production of this catalogue, no responsibility for errors, omissions or 
variations will be accepted. Photography, descriptions and references are subject to 
change without notice.

E
1

HEAVY TRAILER COMPONENTRY CATALOGUE

CONNECTION

Contents

E 
Tr

ai
le

r C
on

ne
ct

io
n 

- V
er

 1
 - 

04
08

20

Coupling & Connection Range

Page
Holland Fifth Wheels Application Guide E 2

Selection Guide E  5
Specification Guide E  6
FW35 E 10
FW31 E 12
SK-S 36.20 E 14
SK-S 36.20 W E 15
FW70 E 16
SK-HD 38.36 E 18
Special Apps > SK-HD 38.36 G E 19
Special Apps > GC 6 E 20
Special Apps > FW3510-TR E 21
Special Apps > SK-S 36.20 H E 22
Service Tools E 23
Mounting Options E 24
Kingpins E 26

Holland Pintle Hooks E 28
Holland Drawbar Eyes E 32
Ringfeder Couplings E 38
Jeco Tow Eyes E 40
Drawbar Kits E 41
Rothe-Erde Ballraces E 43

Spare Parts

Page
Holland Fifth Wheels FW35 E 44

FW31 E 48
SKS 36.20 E 52
SKS 36.20 W E 54
FW70 E 56
SK-HD 38.36 E 58
SK-HD 38.36 G E 60
SK-S 36.20 H E 62
GC6 E 64
FW3510-TR E 66
Kompensator E 68

Ringfeder Couplings 2020G E 72
65G/150 E 73
4040G150B E 74
5050-B-NZ E 75
5055-NZ E 76
5050G5 E 77
80G5 E 78
Kits & Accessories E 79
5050 AM/RL E 80

BRANCHES NZ-WIDE  |  0508 677 704  |  TWLNZ.CO.NZ Proudly Playing a Part 
in NZ Road Transport 

since 1966



SPARE PARTS > FIXED KOMPENSATOR

FIXED KOMPENSATOR PARTS LIST

Item Description Part Number Qty.

1 Kompensator assembly  
(N/A as a spare part)

2 Shoes Subassembly - includes item 3 XA0024 2
3 Grease fitting XBH38F 2
4*(a) Cushion XB-0011 2
5 Cushion XB-0009 2
6 Washer XA12842 2
7 Spring XB01923 2
8 Tie bar XA39 1
9 Hex nut 1/2-13 XBC59 4
10 Lock washer XBT45 4
11* Shim (as required) XA0014 2
12 Bearing plate - right hand XA01997 1
13 Bearing plate - left hand XA01998 1

FIXED KOMPENSATOR PARTS LIST

Item Description Part Number Qty.

14 45 Grease fitting XBH38C 4
15 Grease fitting XBH38 4
16 Lockout Kit RK01370 1
17 Dust Cover Set (Optional) XB0128 1
18 Foot Pin XE06356 2

19 Hex Head Cap Screw (1/2”- 20 x 
1-1/4”) XBC95 2

20 Locknut (1/2”-20) XBT69A 2
21 Foot Pin XA2016 2
22 Roll Pin XB21S3751750 2
23 Foot Pin (1990 onwards) XE02759 2
24 Bush 51mm O.D. Poly Foot suit Komp XB0012P 2
25 Foot Pin (prior to 1990) XB2632 2
26 Roll Pin 1/2”x 2 3/4” XB21S5002750 2

FIXED KOMPENSATOR KITS PARTS LIST

Kit Part No. Description Qty. Item

RK40IZ Kompensator Rebuild Kit 1
2
4

12, 13
4, 5, 7
11

RK01370 Lockout Kit 1 set

C

D

4* or 4A**

1

2

3 5
6

77
6

5

12

11

10

9

9
10

9
10

11

13

1717

4* or 4A**

3

14

2

15

1514

16

15

15

8

D

16

C 11

1312

4
5

7
6

* Not sold individually - must be purchased in kit. (a) Bushing used in conjunction with FW3500 & FW351 fifth wheels.
(b) Bushings used in conjunction with FW70 fifth wheels XB-0012.

HEAVY TRAILER COMPONENTRY CATALOGUE

CONNECTION > SPARES > FIFTH WHEELS
E
68

Proudly Playing a Part 
in NZ Road Transport 

since 1966

YOUR LOCAL TRANSPORT PARTNER



SPARE PARTS > TRADITIONAL STYLE ASSEMBLIES THAT ARE NOW OBSOLETE

HEAVY TRAILER COMPONENTRY CATALOGUE

CONNECTION > SPARES > FIFTH WHEELS
E
69

XA-7001 PARTS LIST

Item Description Part Number Qty.

3 Lever S/A, REL. (LH) XA-0708-A 1
4 Lever S/A, REL. (RH) XA-0709-A 1
5 Bar Tie XA-0712 1
6 HHCS 3/8”-16x1-1/4” Plated XB-C-375-C-125 2
8 Shoe S/A XA-0372-A 2
9 Stop, Spring, Painted XA-01586 2
10 Spring XA-2502 2
11 Retainer, SPring XA-2501 2
12 Pin XA-2503 2
15 HHCS, 1/2”-20 x 1-3/4” XB-2083 2
22 Nut, Lock, 1/2”-20 (Grade C) XB-T-69-A 2
35 Cylinder S/A, Air XA-11699 1
53 Cushion Rubber XB-0011-2 2
69 Nut, Lock, 3/8”-16 XB-338 2
A Slide S/A, Bracket XA-7001 1
B Slide S/A, Bracket XA-7002 1
C Slide S/A, Bracket XA-7009 1

XA-7001 ALTERNATIVE BRACKET OPTIONS

Item Part Number Height.

A XA-7001 6.20”
B XA-7002 5.20”
C XA-7009 7.70”

BRANCHES NZ-WIDE  |  0508 677 704  |  TWLNZ.CO.NZ Proudly Playing a Part 
in NZ Road Transport 

since 1966

Holland Traditional Inboard Slider (Obsolete)



SPARE PARTS > SLIDER KOMPENSATOR SUB-ASSEMBLY AND BASE PLATE

HEAVY TRAILER COMPONENTRY CATALOGUE

CONNECTION > SPARES > FIFTH WHEELS
E
70

PARTS LIST

Item Description Part Number Qty.

1 Base S/A, Inboard, HD XA-524 1
6 Kompensator S/A, HD XA-12033 1
7 Plunger S/A, Air Release XA-12030 1
8 Bracket, Kompensator, HD-LH XA-11946-LK 1
9 Bracket, Kompensator, HD-RH XA-11946-RK 1
10 Tie Plate, HD XA-11944 1
11 Retaining Bar XA-11945 2
12 Bracket XB-11297 1

13 Screw, Thread Cutting, 
3/8"-16 x 5/8" XB-10814 3

14 Air Fitting, 1/4" Quick Connect XB-11298 2

16 HHCS, M16 x 2.0 x 50mm, 
CL 10.9, Zinc XB-HCS-M16-50-Z-TP 10

17 Washer, Lock M16 XB-LW-M16-Z 26
18 Tubing, Air Brake-1/4" O.D. XB-10809-1 1

PARTS LIST

19 Bracket, Air Fitting XA-11648 1
20 Washer, Locking XB-11296 1
21 Tag XA-11249 1

22 HHCS, M16 x 2.0 x 35mm, 
CL 10.9, Zinc Pltd XB-HCS-M16-35-Z-TP 16

23 Cushion, Rubber XB-0011 2
27 Coil XB-11418 2
29 Aluminium Foil (not shown) XB-11132 .0017

30 Disk, Adhesive Masking 
(not shown) XB-10824 3

31 Adhesive Masking (not shown) XB-10824-1 2
32 Tie, Nylon Cable (not shown) XB-01961 2

33 Info Packet, Sliding Komp 
(not shown) XM-09993 1

34 Info Packet, Fifth Wheel 
(not shown) XM-08083 1

Proudly Playing a Part 
in NZ Road Transport 

since 1966

YOUR LOCAL TRANSPORT PARTNER



HEAVY TRAILER COMPONENTRY CATALOGUE

CONNECTION > SPARES > FIFTH WHEELS
E
71

SPARE PARTS > ILS SLIDER ASSEMBLY OUTBOARD / INBOARD

INBOARD Assembly without Top Plate OUTBOARD Assembly without Top Plate

ILS INBOARD SLIDING MOUNTING PARTS LIST

Item Description Part Number Qty.

2 Kit, ILS Bracket Replacement 170mm RK-10689-1 1
2 Kit, ILS Bracket Replacement 195mm RK-10689-2 1
2 Kit, ILS Bracket Replacement 220mm RK-10689-3 1

3

Base, Slider S/A 300mm Travel XA-B12 1
Base, Slider S/A 610mm Travel XA-B24 1
Base, Slider S/A 910mm Travel XA-B36 1
Base, Slider S/A 1220mm Travel XA-B48 1

4 Plunger, Rack XA-10604-1 2
6 Plate, Sliding Bracket XA-10606-1 1
8 Bracket XB-11297 1
9 Screw, Thread Cutting, 3/8"-16 x 5/8" XB-10814 2
10 Air Fitting 1/4" Quick Connect XB-11298 2
11 Washer, Locking XB-11296 2
12 Clip, Air Line XA-10736 1
13 Cylinder S/A, Air XA-10700 1
14 Tubing, Air Brake (1/4" O.D.) XB-10809 1
15 HHCS, 1/2"-20 x 1-3/4" XB-2083 1
16 Cushion XB-10605 4
17 Kit, ILS Bracket Pins & Cushions RK-10605 1

ILS OUTBOARD SLIDING MOUNTING PARTS LIST

Item Description Part Number Qty.

2 Kit, ILS Bracket Replacement 170mm RK-10689-1 1
2 Kit, ILS Bracket Replacement 195mm RK-10689-2 1
2 Kit, ILS Bracket Replacement 220mm RK-10689-3 1

3

Base, Slider S/A 300mm Travel XA-A12 1
Base, Slider S/A 610mm Travel XA-A24 1
Base, Slider S/A 910mm Travel XA-A36 1
Base, Slider S/A 1220mm Travel XA-A48 1

4 Plunger, Rack XA-10604-1 2
6 Plate, Sliding Bracket XA-10606-1 1
8 Bracket XB-11297 1
9 Screw, Thread Cutting, 3/8"-16 x 5/8" XB-10814 2
10 Air Fitting 1/4" Quick Connect XB-11298 2
11 Washer, Locking XB-11296 2
12 Clip, Air Line XA-10736 1
13 Cylinder S/A, Air XA-10700 1
14 Tubing, Air Brake (1/4" O.D.) XB-10809 1
15 HHCS, 1/2"-20 x 1-3/4" XB-2083 1
16 Cushion XB-10605 4
17 Kit, ILS Bracket Pins & Cushions RK-10605 1

BRANCHES NZ-WIDE  |  0508 677 704  |  TWLNZ.CO.NZ Proudly Playing a Part 
in NZ Road Transport 

since 1966




